RADIO CONTROLLED ELECTRIC POWERED RACING BUGGY

OFF-ROAD RACER

MAXXUMFF

FRONT WHEEL DRIVE, FRONT MOTOR/MID BATTERY FOR PERFECT BALANCE.

HEIGHT ADJUSTER,TRAVEL LIMITER ON FRONT.

REAR SUSPENSION, FULL CAMBER/TOE—IN ADJUSTMENT.
OIL-FILLED SHOCK ABSORBERS ON ALL WHEELS.

175 ALLOY ALUMINUM CHASSIS,FRP UPPER PLATE,

FRONT—MOUNTED MOTOR (INCLUDED) FOR DIRECT DRIVE AND BEST BALANCE.
POWERFUL LeMANS 240ST MOTOR INCLUDED.

HIGH—QUALITY ROTARY SPEED CONTROLLER (INCLUDED).

7.2V—1200mAh NiCd BATTERY AND TWO CHANNEL RADIO (NOT INCLUDED).

y THE FINEST RADID COMTHOL MODELS

B K7 NO227 3




AEAEASEBN A GE AR AN NA AR RA NN NN NN AR RN RN N AR RN R R RN R R R RN RN RR RN RN

BEFORLE YOU BEGIN ‘Features of the Kit]
® i is a front wheel drive type, and the car
;&SSEMBLY I sht::lws excefllent running capability on a
slipery or bumpy road, also beoasting superb
straight going trait.

Thank you for purchasing the Kyosho's ® The front suspesnsion with an extra long arm

R/C "Off —Road Racer Maxxum FF” will absorb shocks from the potholed road
" surface, The rear suspension with a linked

extraordinary shaped double wishbone will

In order to keep your Maxxum FF in the make you to adjust the camber toe—inout

; s . setting easily.

tip top condition to enjoy the most

pleasure from the R, C world, you should ® We have taken front midship style for motor

thoroughly read through this instruction mounting which motor is located right behind
_ P puszoc - the front wheels. So, though even it is front

manual and the operation instruction of wheel driven, the car has a quick response to

the radio control units to keep the correct the steering control, at the same time, allowing
. _ : to design the body in a very slim shape,

way of assembling, and handling. It is the first Kyosho's fullfledged FF off—

rcad racing car.

(AL AR R EEE R AR RS EERERNEEERENENTTRERSENEREE RS IR RSN ]I {:DNTE};TS TEETERSREENER RN RARER R R R R AR RN NN REERNNERSRLDLL

BEFORE YOU BEGIN ASSEMBLY 2 INSTALLATION OF MOTOR 1
BEFORE ASSEMBLY 3 INSTALLATION OF GEAR COVER 16
LIST OF BAGGED PARTS (1) 4 INSTALLATION OF TIRE 18
LIST OF BAGGED PARTS (2) 5  ® INSTALLATION OF RADIO UNIT -« LINKAGE
LAYOUT DRAWING OF PLASTIC PARTS ON 6 -

RUNNERS. _ ,
HOW TO CHECK RADIO UNIT 16

® ASSEMBLY OF CHASSIS PORTION [ - E§ INSTALLATION OF SERVO 17
B ASSEMBLY OF OIL SHOCK 7. ASSEMBLY OF SERVQO SAVER 17
FILLING THE SHOCK OIL 7 STEERING LINKAGE 17
B SCREW IN THE BALL END g INSTALLATION OF RESISTOR & SWITCH 18
}EHLST!&%L;*‘;TION OF TIE H(DL}J JOINT & g g INSTALLATION OF SPEED CONTROLLER 18

"AR SUSPENSION ARM (B ;

INSTALLATION MAIN CHASSIS 8 INATALLAMON, OF RECEINES 18
INSTALLATION OF RADIO PLATE g SPEED CONTROLLER LINKAGE 19
ASSEMBLY & INSTALLATION OF REAR g Bl INSTALLATION OF NI-CD BATTERY 19

SUSPENSION ARM (A)

El ASSEMBLY OF REAR HUB 10
INSTALLATION OF REAR HUB 10 e CUTTING & MOUNTING OF BODY
INSTALLATION OF REAR SHOCK & T ;
I pbEAR TIE ROD 10 CUTTING O BODY 20
ASS5EMBLY OF DIFFERENTIAL GEAR 11 Bl PAINTING 20
INSTALLATION OF JOINT 1 Lo U GRIEBLY «&f SEPLANG BF g
[B CUTTING OF GEAR COVER 12 I MOUNTING OF BODY 21
m INSTALLATION OF COUNTER GEAR & 12
FINAL PINION GEAR CHECKING AND MAINTENANCE OF ROTARY
B ASSEMBLY OF GEARBOX 12 SPEED CONTROLLER 21
@ INSTALLATION OF FRONT SIHOCK STAY 13 SETTING GUIDE (1) 21
W INSTALLATION OF KNUCKLE ARM 13 SETTING GUIDE (2) 22
M INSTALLATION OF FRONT SUS. ARM 13 PARTS LIST 22
19 ]iﬁgilf]%ﬁ“m OF GEARBOX & BUMPER 14 PURCHASABLE PARTS FOR YOUR KIT &3
STALLATION OF ROD PARTS (FRONT
PORTION) e 14 EXPLODED VIEW 24
Hl INSTALLTION OF FRONT SHOCK 15 A 25
INSTALLATION OF CENTER GEAR 15

AR A ARl Al A AR R AR LR R L R R R R R R R R R N F R R N T R X R SRR R R R R R R R E R T R T O I T N T I I I I ' ' ' 7

NO. 3127 —o



b Ll L L L R R e e  E F E L I R e I R s L R S TR SN

BEFORE ASSEMBLY

Read the instruction carefully

You can assemble the kit maore
casily if you have grasped the
Zeneral idea of reading it through
to the end.

% Check the parts in the kit, “‘c-;.a_:-':"- '-"'.'[ﬁstru.::[icm
o R ——— =

Check 1o see if all the parts are correctly bagged as they are

listed in the "List of Bagged Parls”. Your thorough understanding
of the assembly prior to starting will enable you to build the kit
without difficulty, ek §

Any claims for replacements or refunds for the model in

1h¢_prc:t_‘::*$5 of assembly will not acceplted without shortage

or inferio of the parts,

* Learn on the marks described in Lhe instruction.
Places to put some

g W CEMENT IS locktite,

(It will prevent the screws and nuts

® Round ® [ind Screw
Head Surluwtmm |

*Be well aware of the different types of screws,

1, The difference between the TP screw (short form of sell-
tapping screw) and the ordinarly screw is,.,

® TP Screw Cﬂﬁw ® Ordinary Screw [MM
{

H.._\‘
| some of them pointed tips, Finer Thread

Coarser Thread
2 The kinds of screws which will be used in this instruction

ﬂ]mmm o ser (I

There are two kinds of thread,
finer and coarsar
®Flat Head

Screw Dﬂm

*Pick up the correct parts and screws,
Compare the shape and size of small

parts, such as screws, nuts, and washers | | g
with the attached sheet of "List of e\
Small Parts”,

Screw

ones,

C———
e

Check up s.ma'l_l'h\
parts with the Iiﬂ_

-‘--I— i

* Be sure ﬂl:-l:r'l.}L the location and direction
af parts to nstall, ’

Double—check the location and orientation
of parts with the illustration before
installation, When neccessary, assemble the
parts themselves tenlatively before
procecding 1o Lhe nexl step,

¥Do not tighlen the TP screw too strong..

Do not use excessive force when Llighten —
ing the TP screws, or you may strip the
thread in the plastic, IU is recommended
to stop tightening it when the thread part
on the screw goes into the plastic part

| il

get loosen by vibration while running.) and you feel some resistance from the
The place where prease should tightening. s :
wo bhe applied. | ! Over tighten mayv strip e
It wil e CRaEE whin e P the thread in the plastic, 1ARLMAN
(It will reduce friction to assure Steps where your parlicular | e
smooth movements,) attention is required, ;
e A R0 00l B US| G EL TR RE DR B TR I'Illllllllill--1HI|IJIIIIIII|I|I.|-.|.-||-I||‘||||||||||||H1.|||..|-..||||"|||||||||"r|".|-||_|||H||||H|||m|-|-"-"|I;""""."|- T T T L L L L T e ————————————

THINGS NEED BESIDES THE KIT
(2 Channel Radio System]

: [Ni—Cd Batlery]

This model is designed for

t;}f NS eR| Wlt 72\
*rri—;gm 1 Bt e

2V |

1 T

P being controlled by a BEC )
type radio only, Get a radio m*-ﬁ_&j.a Shas
with a mark as shown at : ™

lelt,
[Motar]
Two types of radio contral sct are on Lhe

market, the stick type and the steering wheel
tvpe., Choose which ever vou like,

Tranamitiler

7.2V Gprint Battery SCR

Kit includes, e Mans 24057, Also following Kyoshe motors arc
avilable in the line in vour favor,
Mo, 1986 Le Mans Specd
MNO1925 Le Mans 360G

7.2V Racing Ballery

Ne.1926 Le Mans Sports H—2408
No.W1011 SPA 240WS

40T

Lse one of the chargers listed below which suils vour need

« | Madel

: Name Time Rale Features
t| No,2221 | Super NiCd 14 1o 100% |For beginners
1 Charger (ACI00V) | 16hrs,
No.2326| 7.2V Power Quick |15 min, | about |For biginners
Charger (DC12V) T0%, Built—in timer
No,1849f Multi Charger 11 20 min. | 100% | Timer, Ammeler
(DC12V) built in
[Batiery for No. 1843 ',:":'[';u,',[f_‘il‘- Charger | about 100% | Ammeter in, Automatic cut—off
Sysiem ] (DCIZV) 20 min, at peak of charge
AA Size Battery P | ho 2e38 5UE:"_—‘3' ?}Ii{fd AL about aboul |Chargable from Househald outlet,
For Transmitler. B pCs. Rapid Charger A0 min, | 80% Clectranic timer built in
[Required Tools] Hex, key, greease, CW cement are included with 1I1;~|.1 ‘['HJI.[II]L' """"
]]hili'ﬁ:‘: H:_ o : yis ; A SY : ; . Al P s LR i
Clal  Gop eibeal _-'J.“.”'m LALS, Needle Nose Plier b Polyca Fape
alol Serew Driver (M) i ——— - Paint
""r'—l_|—-—-.\_\_-_
- S = i e
—{ = — G gt =
Box Driver (for M3 & M4 Nut) Round Culler __J.-_v;’//
< Wire Cutter
0 i, Fa— = x
—F 4 3 '
: i e sandor
sharp Hobby Knife o~
m [ Instant Glue
el IToOTe | -

lllIllllll-ll-l--tl-illir-r-ilnni-illl'llll'i-lllll-il-i--l---il-llll-lliltiii|-||-||-I'Ill-lillllllilit-llll--lll-lll-ll-ll-l-lt-l

—_3 —

NO. 3127



LIST OF BAGGED PARTS (1) The key numbers with *indicatd plastic parts on a runner, See page © for the layout

drawing.
Do not throw awav a bag header] Header
® The symbol in the brackets after a name of parts ; 5 B} STV
in this instruction is the header number in which . o= _
the part is contained. AT S o T

P AR
Tl T]

® The header is the only thing to rely upon when
looking for a part. Do not discard it until you
finish the assembly.

I'“'.l'u'u'n.'a"- Tl 1 %A

]

Keep it in the bag. Or affix it on the
bag with tape,

Rag Key # Parts Name Qty | Step Rag Key # Parls Nhame Qty | Step
] Main Chassis 1 | @ MX-2 31 Shock Oil (Green) 1 | H
2 |Knuckle Arm (R) 1 | MX-3 32 | Wheel 4 | B
3 |Knuckle Arm (L) 1 (1] 13 Rear Wheel Shafl 2 | B
4 |Center Gear 1 | B 34 | Arm bush (A) 2 |l
5 Counter Gear 1 14] 35 Arm Bush (B) 2 B
8 Final Pinion 1 14| 3 |King Pin 4 | @
7 Pinion Gear (157) ] 23] 37 |2¢xIl Pin 4 EBE
8 Front Drive Washer 2 [ 38 Center Gear Shalt 1 B
Slister 9 |Jaint 2 | B 39 |Counter Gear Shaft 1 | B
10 |Le Mans 2405T Motor 1 B 40 | Bevel Shafl 1 &
11 |Swing Shaft 2 | H MX-4 41 | Bevel Gear (A) 2 |
12 |Front Wheel Shaft 2 | @ 42 |Bevel Gear (B) 2 | W
13 |Rotary Speed Controller 1 [41] 43 | Main Gear 1 )
14 | Resistor 1 (1)) 44 | Differential Case 1 ]
15 Resistor Cover 1 (1] 45 |0 Ring (P3) 1 [
16 | Motor Plate 1 K 46 8 ¢ Planc DBearing Collar 2 | B
17 | Front Shock Spring 2 | ®| 47 | 44 X B Plane Bearing 1 |8
18 | Rear Shack Spring 2 |8 48 5% X10. Planc Bearing 10  DDRE
—! 19 IFront Shock Case 2 1] 49 10¢ %14, Plane Bearing 2 | B
20 |Front Shock Shaft 2 50 | Tie Rod Joint 1 H
21 Pressure Top 2 B g1 Torgque Rod 1 B
72 Shock Ring 2 [21] K2 Suspension Plate 1 1)
‘E:'F-::r 23 |E Ring (EZ2.5) 4 ' £3 Upper Deck 1 m
Front 24 |Shock End 2 | 54 | Steering Rod I
+* 25 Spring Spacer B 2_ [ g 55 Spocd Controller Rod 1 B
w26 |Spring Holder _ 2 | & o 56 | Gear Cover 1
*27 |Shock Cap 2 | B o 57 Motor Cord 1 ]
| %2R Shock Piston 2 1] 68 Double Sided Tape 1 BE B
MX-2 , _ |
-l 29 Rear Shock Case 2 | B 58 Strap (S) 3 | Bl
90 | Rear Shock Shafllt 2 |l 60 | Mi—Cd Strap 2 |
21 Pressure Top 2 ] 61 Antenna Pipe 1 [0
22 Shack Ring 2 E B E'TI'.‘E-i‘:'-lE-H' Bracket 1 H
DFor 23 |E Ring (E2.5) 4 | D 1726 | Condenser 1 L
Rear
24 shock End 2 1] * 53 Front Hub 2R
25 |>pring Spacer N | + B4 Stabilizer End 2 | B
26 |Spring Holder 2 18 MX-6 * 65 Front Suspension Arm 2 |8
&27 |Shock Cap > | B 66 Gearbox (14) 1 " 4|
| %28 [Shock Piston b 1] 67 Gearbox (L) 1 -

NO. 3127 sl




LIST OF BAGGED PARTS (2)

Bag key # Parts Name Qty | Step Bag Key # Parts Name Q'ty | Step
w68 |Rear Suspension Arm (A)| 2 | B 112 |4.8 ¢ Ball End 1 B
%69 |Rear Suspension Arm (B)| 2 113 |M2.6 Pillew Ball (Black) €E HEl
w70 |Suspension Arm DBracket 2 |8 114 |Pivol 2 | B
%71 |Rear Shock Stay (B} 2 | | MX-7 115 |6.8 ¢ Ball E HHN
%72 |Suspension Arm End 2 | B 116 |58 ¢ Ball 10 | BH
%73 |58¢ Ball End (M) 2 |3 117 |4.8¢ Ball ' | H
%74 |[58¢ BHall End (L) 2 |3 118 |Battery Holder 2 | B
%75 |Rear Hub 2 | @ 118 | Body 1 B
%76 |>ervo Mount 2 | @A 120 | Tire 4 | B
*77 | Joint Arm (A) 1 | @ 121 | Decal 1 | m
%78 | Joint Arm (B) 1 | @ Instruction 1
79 |Saver Washer 1 | @\ 23 | E Ring (E2.5) " | @BE
#80 |Speed Controller Arm 1 1] 122 | E Ring (E3) (Black) 2 ||
%B1 |Shock Bush 4 | mE [ 123 | E Ring (E4) T
%*B2 |Servo Stay (A) 2 | @ 124 |Hook Pin L
w83 | M4 Plastic hut 4 B 126 | Body Pin 2 |\
wgd4 | M3 Plastic Nut 6 B Hex Key (1.5) 1

MX-8 -

*85 | Shock Spacer 4 | B Hex key (2) 1
*86 | Serve Saver .:lh ('] Hind Screw MIXE 7
*87 |Saver Ring 1 . M3 X18 4
B |Saver Horn (F) 1 . M 3 %30 2
%89 |Saver Horn (Ls) 1 " M3Iwis 2
4930 | Saver llorn (55) 1 | B Rond Head Serew M2X 4 1 1
*Qld-h-hiicarlmx Haltch 1 B r M3Xx10 4
- G2 | Rear Driver Washer ..‘.“2.““._“ MX-1 i TP Bind Serew M2.6X6 1
%93 | Front Shock Stay 1 | HB . M2.6X12 | B
#94 | Rear Shock Stay (A) 1 | m . M3X10 | 41
*935 | DBody Mounlt ] @ TP Round Head Serewsd 2 X 10 4
*9% |Switch Holder 1 4] . M2 %12 1
*97 | Resistor Mount ] i * M3Ix18 4
%98 | Wing Collar 4 | @l TP Flat Head Serew M3 X15 | 18
“ 33 Bulk Ilead ] B Nut M2.6 4
*100 | Scrvo Stav (B} 1 | i . M3 B
101 | Bumper 1 ‘ 14 |'|ungr,_cr-m.*~;1 M3 2
w102 | Bumper Arm B ] 1) Nylon Nut M 4 2
* 103 |Upper Deck Mount 1 B Washer M2 67T 1

104 | Linkage Collar 2 | B * Md x10 2

105 | Suspension Shalt (5) 2 » MB %12 2

106 | Suspension Shaft (M) 2 | B Sel Screw M3IX3 1

107 | Suspension Shaflt (L) 2 | @ ,,. M4 X4 3

MX-T7 i

108 | Front Tie Rod 2 | @ i M4 X8 2

109 | VUpper Rod 2 | B + M4 XI5 | 2

110 | Rear Tie Rod 2 | B

111 | 5.8 ¢ Ball End (5) g | B

NO. 3127




LAYOUT DRAWING OF PLASTIC PARTS ON RUNNERS

ETT'NhEH {:utting off parts from a runner..} ®pay particular attention when
detaching the piston,

Cut il off
with a dike,

HEemove Lhe stubble
with a hobby cutter,
{Be carcful not 1o cul
your finger)

Cut both sides.

FTEERFEF e

The part is
marred by

#“culling
excessively,

The root

XﬁLili remains,
£
!

This is how it
should be done

oot of 3
the runner :
an Lhe .
part. .
LA A LA A A R R R R R P P N R R R R R R R Y L T P e e R L L I L TR R e R R N T R I TSI Il SRR I

FRONT SUSPENSION ARM 2 zet

REAR SUSPENSION ARM PARTS, ETC.

G

Shock DParis

SHOCK 5TAY PARTS | set

C

SERVO SAVER PARTS, ETC.

L

e

| set

@
O

.

NO.3127

HUMPER PARTS, ETC,

L] -
es”
s:

3%

|

=
-5

©
Q

L

o0

T ]

O
3

i

‘A

T

2et

|




TO phil ASSEMBLY OF CHASSIS PORTION

Assm.mw OF OIL SHOCK

Two each of this parts in 16 and
3l, 4 picces in total, wil be used,

Lse two of this Llsa two aof
parts for the front,
Some small parts are shown,
enclosed in a frame as below. in
the lile size, Pick up the parts
fromthe bag and identify them
with the picture,

lllllllllllllllllllllll LEREE AL

@-Shﬁr_h Spacers...2
(MX—6)
Stage 1

shock Piston o)
(For rear)

@E Ring (E25)

Huur Shock Case
(Longer one)

[Rear Shock
Shait
(Longer
one)

U

R parts for the rear,

........................................................................................................ L T T T ey P R LR PR

Stage 2

The front shock parts are contained in the
bag {(MX-=1) 1, and the rear parts in the
bag (MX-—-1) 2,

[For the front portion]

Stage 1

Shock End

otage 2 @ .
]
"*-""t

Cushion to avoid
damage to the
shalt

fﬂ ]
S

LY~
il

?hﬂck l’istﬁr:rn

Fr-:mt Shock Case

this (Shorter one)

of this,

/

@ I'ront E};I.'_H_',k Shaft
{Shorter ane)

lllllllllllllllllllllll

OPTION W-s&002 @

Pul a spacer for Lhe
optional pressure shock
(L3, too,

Aszsemble
two of this,

@ shock Spacer

Use the spacer only
o, for the rear shock,

2
N

FlLL]NG OF SHOCK OIL

Stage 1

and pour cil slowly,

gel nd of air bubbles,

Fit the case
with o1l a Lttle
over the brim,

Move the piston to the bottom
) Move the
piston up and down gently to

The [ronl shock parts are contained in the

bag (MX—=1) 1, and the rear parts in the Move Lhe piston up
bag (MX=1) 2, Stage 3 and down checking
Stage 9 With the piston down to the bottom, to sce if it operates

tighten the shock head gently. Then smoothly,

the excessive oil may flow out,

o,

;

e

CAssembly of
Shock Head]

Pressure Top

Tighten Lthe head
[irmlv to avoid the
ail leaking.

O

It should slide
smoothly,

{}

IR LR L T T N R TR R T R T Y P R R T R R R T RN LR

Stage 4 IFix the other parts Lo complete the asscmbly,

Use the spring spaccr only
for the front shockers,

58 ¢ Balls, A4

(AMX-7)

© 0O

@ F'ront Shock Spring {Blister)

Rear Shock Spring (Blister)

Spring Holder
.

lnstall the front
shock in step

21, and the rear
ones in step 10,

B T

NO. 3127



IN THE BAL

SCREW

L. END Screw in the ball ends, identifving the length with
the life size drawing. Two rods of each size are required,.

[ Actual Size]

MY —6]
58 ¢ Ball Ends (L), 2
5.8 ¢ Ball End (%)
(0T - -
(@ 58 ¢ Ball Ends (M)..2 O |
O H
. @ —‘ .
[MX—=7] ront Tie Rod . —
@n?ﬁﬂ Ball Ends,. .8 "If_" fljmk up the E%L:m '
N—ﬂ correct ball end about P
____,-JF,_-"‘“ and rod for . 14.5mm I ‘
E\Eﬂ; each ass.tmhlj,r ] S
Front Tie Rods,,2 @ 2.8 ¢ Dall End J
% Upper Rods, 2 {T"-” @ 5.8 ¢ Ball End (8) E__
rpgh:;r;:immiﬂ us@ﬂnd @Upw Bid 5.8 ¢ 'Ball End (L)
'__,.l'
(1% 58 ¢ Balls..6 Front Tie Rod .
@ O @Hrzar Tie Rod Use in step 20, Upper Rod -
Rear Iue- rods,,,2 ,‘g Lae i hepr 20
(T IR CRHEAN = 0.8 ¢ Dall End (5] Rear Tie Rod —
. Use in step 10, about 36.5mm
.mSTm .LATION OF TIE ROD JOINT AND
REAR SUSPENSION ARM (B)

M3x15
TP Flat Head Screws, 4

M2.6 Nuts, .6

[MX—-T]
@'\*‘]Eﬁ Pillow Balls
(Black),.2

® O=

6.8 ¢ Balls,.4

© O

@Jmnt Arm (B)
(MX—6)

Be careful about
Lhe arientation to

@ Joint Arm

(A (MX -~ E}:

/

.f'l.rm Bush (B) (MX=4)

&

9

Rear Shock
Stay (B)
(MX-6)

[Left]

@ 1{+:.-.1r E:uapm

sion Arm {B)

(MX—5&)

INE-:.'mLLﬁTIGN OF MAIN CHASSIS

M3x6 Bind Screws 4

M3x 10
TP Bind Screws_4

Crews,.. 2

Mix8 Hind Screw —7 é

@ Arm Bush (A)
(MX—4)

@ Servo Mount (MX-—6)

@ Upper Deck Mount (MX—8) ;"‘\

MEx10

i

TP and Screw

o)
l_-‘_I-

i

€9 Bulk licad )"
(MX—6) N
N g
%l @
7
[Right] 51

v

o
\|

"..IE‘HS
\TP Round lead Scre:

Plivot (MX—=7)
M3IxG Bind Screw

The two screws indicated with @ are lo
the tighlened temperarly, (Tighten them finally
in step 29}

NO.O12TF

_E_



m INSTALLATION OF RADIO PLATE

dx18 Bind Screw
(The upper two screws only.)

Stage 2

(1) Rear Shock Stay (A) (MX—6)

The two screws indicated
with = are to be tlightened

.o | | temporarily, (Tighten them f
@ ;Bc'd,} Mount A@.L; inally in step 29)

M3x10 TP Bind Screws, 9

[
M3x18 Bind Screws..2 [{IﬂTE 5[_:'3'31‘1
uwm&lmﬂlﬂmw
M3 Nuts..2

ASSEMHLY AND INSTALLATION OF REAR SUSPENSION ARM (A)

Stage 2 “
Stage 1 (Left] %

Suspension Arm Imm
Brackel (MX - 8)
-I Screw it in until the threaded Suspension
Rear Suspension Arm _t part becomes 8mm long, Bpeor
(A) (MX=—85) (MY =6)

Maxl0 TP Bind Screws, 4

@Im M3x10 TP Bind Screw

AMix15 Set Screws, .2 k

Stage 4
@) E Rings (E2.5)..4 Stage 3

— Hex Key (2mm) (MX-1)

¥
Suapuns_[:m Shafts (M)..2

Fix Lhe part @ inversely,

I
(168 ¢ Balls..2

© O

e NO. 3127



[:]ASSEMELY OF REAR HUB

@‘5¢ulm Plain Bearings O ?ﬁﬂﬂﬁh Euﬁh, the @’iﬁ * Assemble two of this portion,
L caring as
(MX—4) deep as

possible,

' Screw in the nut
H 1‘..:::11;:H:-r.£|5rilj..r just
| preventing the

M4 Plastic Nuts (MXx—g)| shaft from being

out of position,
cials P
1@1

o e |

23E Rings (£4)..2 i

EINETALLATH}N OF REAR HUB

M3x15
TP Flat Head Screws,.d

i

Lh'lﬁ'[ﬁ”'rﬂiﬂl‘l Position and
Crientation]

Rear Shock
M3x15 (Longer one}
TP Flat Head Screws..8

b

MX —6)
G“'D Shock Bushs,.2

© ] @%\

E) M3 Plastic Nuts,, 2

©H

The longer
ane should
come inside,

This is the rear tie—rod

I'he second assembled in step 3,

hole [rem
“the left,

NC 3127 _-.1 0—



m ASSEMBLY OF DIFFERENTIAL GEAR
Stage 2

Stage 1 .
() (¢ 8 Plain Collar) @43 Main Gear
e,
: P -
; Bevel Gear (A)
® ; -
Main Gear 5 @ ’ : ; ;
Differential Case i 5 Bevel Shaft
| (A @ e
Kemove six flushes and make /,f’ :
M2x 10 the surface flat and smooth,
TP Roud Head Screws,.d
IN THE CASE OF EMPLYING THE
i OPTIONAL BALL BEARINGS AS SHOWN
Bevel Shaft..l LMEFEI%I%}G 12, DO NOT FIT THE PLAIN @ Revel Gear (B)
N ]
¢ Plane Bearing
Collars...2
© Stage 3

Apply silicone grease
[ully,

MINS'I‘ALLATIGN OF JOINT

i_'.r

.ﬁl:]]igr]:- the set screw wilh
the flat on Lhe shaflt,
,@@ -

,,-""f ‘ ( ﬁjiex Key {(Zmm)
P - MX—1)
M4x4 Set Screws,.2 ®I':”“t 113I1'31,er s |

D

M5 Washers, 2

Differential Gear

(19) 10 ¢ x14 Plane Bearings 9

(MX—4)

;
0

OPTION I @ 7a)

When making use of the
optional ball bearings,,,

/
-

#1911 8 ¢ x14 Ball Bearing

—11— NO.3127



EECUTTIHG OF GEAR COVER Stage 2 Stage 3

Make a hole of 3mm diameter Cut off the diagonally lined
al the marked point, edge, The gear cover will
be fitted in step 24,

The round culting
scissors, offered by

Kyosho Co, is a
vary handy tool

M3xB Bind Screw..l

|l"um'l“ﬂ . Gear Cover

(MX=3)

-

/Oy
o

b~

2

Stage 1 @ Center Gear
Motor Plate ' SBALS (MX=4;

(Blister)

m INSTASLLATION OF COUNTER GEAR AND FINAL PINION -

Mdxd Set Screw..l il

(m Stage 2
MdAx4]
2dx11 Pin, 1
| FEET |
(1) 5¢ x10 Plane Bearing..]
L
s

otage 1 =

Final Pinion
( Blister)

Remove the flush.

Hex Key (Zmm)
(MX— I‘{

[EﬁSSEMBLY OF GEAREBOX

The drawing below is a view looking
al the assembly from the direction
indicated with the arrow.

M3x18 @ r .
TP Round hecad Screws,,.2 #I'E'IIIIE'EIIIJI'EWDL.'I\.‘\
N
M3x35 Bind Screws. .2 rews till the tips

; " will become flush
L T 7 with the mator

late. Do
|Im.ﬂmlnrmuiﬂrtmu."nmulr.mn;umnuﬂ (9)) Gearbox_Hateh o fighien hem
wrher.

[ — &)
B¢ x10 Plane Bearing,..! (MX—6)

(MX—4)

\

b O Fit it in
H E Sl W el - Y @ga[lurwurd.

Torque Rod
{ MX-5)

m & (Apply grease
all around the \\

) gear teeth.)
D

SOANLY .

Fit an E—ring a
pair of priers,

@ Gearbox (L)
(MX-6)

M3xl8 TF Round Head Screw

NO. 3127 — |




iEINETALLATIDN OF FRONT SHOCK STAY

M3x10
TP Bind Screws..b

M3x 18
Bind Screws..?2

| N AT

M3 Nuts 2

M2.6 Pillow Balls (Black)
(MX=-7)..2

® O

[

Stage 1
M3x18 Bind Screw

@ Suspension Plate

@ Front Shock Stay (MX—B) (MX —5)

Use the collars here, which
have becen attached to the
shock piston,

INSTALLATION OF KNUCKLE ARM

M26 Nuts. 2
(]

M4 Nylen Nuts..2

|s
M2.b FPillow Balls

(Black) @

L2NMX-T)

(MX—4]
King Pins.4

oln

5 ¢ x10 Plain Bearings

Stage 1 [Right] Stage 2 Stage 3 [Left]
Front Wheel Shalt
(Blister)

Knuckle Arm {L)

{Blister) ) Knuckle Arm (R)

{Blister)

Mark
of Re2

Screw in the nut temporarily
Jjust prevenling the shaft
from being out of position,

MINSTALLMION OF FRONT SUSPENSION ARM

Mdx8 Set Scrows 2

@E Rings (E2,5)..6

R

[MX-7)
{05) Suspension Shafts
(Short)...2

1

éDSUEPCHSiDH Shafts (Long), .2

Hex Key (2mm)
(MX—1)

* Adjusting Screw for Car
Clearance (By screwing
it in, the car clearance

IC

stabilizer,,

61 Stabilizer Ends...2
(MX —6)

C
@22 E Rings (E3) (Black

el @

® When adopling the optional

E Ring (Black),
™,

A
:'w.;rll..l-.._ T
=,

T,
o
: :l

T

—_—

E Ring (E3)
(Black)

/ ?
Front '.:iu:‘.pens.[

Arm (MX-—6)

—-13— NQ. 3127



[E]IESTSALLﬁTlﬂN OF GEARBOX AND BUMPER

M3x 10
Round Head Screws,.2

'HIHI’I!WIHJH
M3x10 TP Bind Screws.

B @m k

M3x15 TP Flat Head Screws,

w2

M3 Flange Nuls...2

© al

N
4/

7

=
1III~

Max10 TP Bind Screw
(D) Main Chassis

Bumper (MX—6) -
S

M3 Flange Nul

Use Lhree M3x10
self —tapping
SCrews here,

- - _.,-J-..a-"'."—”—,"’—

= = ‘H_,..a—""_
” e

q = E r"rﬁ.-fr

Fix the bumper B b £ L)
W wilth screws A & >

through the “"“fn-&

rear holes, \

M3x 15 Bumper Arm  n\y3y10 Round Head Screw

TP Flat Head Screw  (MX—6)

, The upper rod end,
Stage 2 assembled in step 3,

The longer ball end -
should be located inside, »-..- ?

@ Swing Shaft
(Blister)

M3x1b
TP Flat Head Screws, 2

‘ m*qm-‘ “m

The upper rod end, assembled in step 3.

NO.3127 —14—



—

INSTALLATION OF FRONT SHOCK

MS3x15
TP Flat Head Screws... 2

[MX—§]
@ Shock Bushes,..2

@D M3 Plastic Nuts..2

P
e

| m INSTALLATION OF CENTER GEAR

M4 Washers, 2

©

[MX—4]

(3 o Ring (P3),.1

O

@ 4 ¢¢ xB Plain Bushins,,, 1

m INSTALLATION OF MOTOR

Connect the red lead

to the plus terminal,
= and the white lead to |
._-ri-,ﬂ minus one,

% ——

Lhrough lhcaﬂﬂlwlr.*ﬁ here,

B - 1 '."-: =
L ,@ @ I;E .E'I““f' 2405T Maotor et

- s ! '||, @ 9--|||l'- *‘m \Hhaic;rl.r r ) _— Condenser (MX-—3)
3 Motor Cord ﬁ | Allgn the set screw wil J

'1{# White (MX —5) Lthe [lal on Lhe 5qu, 1~

M3xG Bind Screws,,.2
ﬂmm

AM3x3d Set Screw...l =
LN

_Adjustment of Backlash]
) (Gear Meshing)
[Pinion Gear Set]

Sy about 1lamm i.‘:l@ D-__;“\
= - (:I C' ’
() B s

L
) . %, oct Screw Dini - 15T)
S—"> Adjust the backlash of thc gear by loosening the — {l}r]:-ll;:nsrtnc;{car (18T)
two screws indicated with arrows, and moaoving II,"LI L,I-1-" i, ;
the lower screw (o Lhe direchion of the arrow, LL.5mm]

s ——

A ' NO 3127



m INSTALLATION OF GEAR COVER

Hook Pins...l
(MX—-1)

=L

This is the gear
— Cover trimmed in
step 13,

Align the
hexagonal poinl,

Small -

FIXING OF TIRE

3 dx1] Pins. .2 f
(MX —4)

The inscription on the

=may should fore outside,
otage 1 Epo

Stage 2

Fit the tire into Lhe

“wheel completely, and
pour instant gluec alongw
ith the seam,

The side
with the
bigger haole
should face

g
f‘ﬂ-inﬁidm

Front

Stage 3

_ Drive Washer
(Blister) [Rear]

(92) Rear Drive Washer
(MX —6)

Align Lhe
hexagonal point,

® INSTALLATION OF RADIO AND LINKAGE - K&

TO CHECK RADIO SYSTEM

Operate the radio control units in arder of the numerical [igures,

Hﬂ HOW

@ Exiend the
anlenna,

Spocd Contraller Serve

B Turn on

U swikch -|:I'ﬁ4'|i|r'lllill.:'r

Slecring Servo

Eoceivier

_._|

! @ Turn an ihe

switch,

]
F oo
The motor will slarl to
un by mIFRing ihe -
spedd  coniroller,
=
1 * % -
Exiend ihe L
3. 3, AniCnna,
__-—"'d_b_ ) S -:h'-h
. TRmlary Concraller -

@ et the trim lever in
neutrals

",

aards for the neatral

e
-
e
-
o

< gaosies
i Sl
gt (3ee page 19 [or the ::FL'ral.uE_L‘“--_.___ﬁ-:;m %K‘.

i

. of the speed controller,] : Y /||

— ; e
[Hunning Test of Motor] [/

‘.'l.'h-e!n plugeing in the .-%

o Plug in ihe
b 1ery
COMNACTLOrs,

o
“ -
o

conndlos which are -‘/
indicalid with arrows,
the controller should be
scl o ihe noutral
pasilpr,

Connect the resisior,
(The cenler bead is a
yeliw omna,) f

F_l:ll-l_'r' charged
Mi—Cd ballery

w Jransmilter

This meodel is for BEC sysl
emradio only,

.BEC,

ﬁﬂ“ o F{,#"

A two channel radio s composed of things like a
transmitier, receiver, servoes, and ballery,

s ellect 8 control box, Signal waves are trans
miitbed through an antenna aecording o the stick
movermenls,

Receives Lhe signale from the transmibier and send

Hooriver ===s
them o the servos,

A— They really move the control mechanism of a
""" model car in accordance wilth the signals from the
reeCiver.

ARLenna , An antenna on Lhe transmitier sends signals, and
one on Ahe receiver accepts them, They should b
fully extended,

Trim Lever --They will adjust the neatral position of servaos,
thus regulate the steering and advancing contruls
linely,

Batiery —=—m--- You can lell the amount of cleclricity in & batliery

Werer and how the signals are cotied,

They are intermediate devices on the scrvos Lo
aclivate the controls, There are several Iypes in
shape. They should be selecled depending upon  he
usaN e,

Servo Haorm =

When swilch on the radio,. |
et the swilches in order from transmabicr o recerver,
When switch ofl the radio.,. _
[n order [rem recciver Lo Lransmiller,

NC.3127




2? INSTALLATION OF
SERVO .

[MX—8]

E.*
H
M3x 10 ;
TP Bind Screws..6 ghe s __—] It is recommended to remove [In case of Mini Servo]
' 3 — the body mount once for
| BT i casier mounting of the servo,

® With a mini servo, use four
screws : cight screws in all,

~ Orientalion
 to fix,

Servo

SEH'D Stav (A) Stay (B)

mASSEMBLY OF SERVO SAVER % .
Fulaba, $i
Stage 1 Hlé:*d @ B Serve Horn
F

Press it in. Stage 2 (There are

servral tvpes
of saver
horns
depending
upon the
Servg 1o
employ,

® Sanwa
(Big Size)

Try it open with a

medium sized screw

driver, ® Sanwa
(Mini Size)'

m STEERING LINKAGE

. Bend it relerring to the Stage 2.
TES I e size drawing below. ﬂ% Aller hfving installed the parts

i " T (1) Adjust the location of the
@51ﬂﬂring Rod (MX-5) [Actual Size] ﬂ—f@ f'fﬂifa Laf i':hd rﬁﬂﬁﬂs‘—tﬁ'hs
L4 = A=
/.ﬁ\\_/,l;l - e shown below,
19 Saver Washer,., 1 < g:. - (23 After the adjustment, tighten
(MX —6) 5 .,-*“"" the four screws lirmly Lo

[ix the mount,

@ J:| e s, e @
T e ool (@l

s 3 A
® Futaba, KQ S ‘ _ e iﬁ}f #Eg"?’ S s
M26x 12 % z S P j* i

THF Hind Screw,,,l - K —~ Eeg \ -

i = L] ;
G:m [ =4 Servo Mount L - %\
- * r
1 Connect it rﬁ’@ ",
] :f? — toy Lthe upper L] FLIT.H.hH. kO

® Sanwa
M3x10 M2.6x12
TP Bind Screw

TP Bind Screw,.| \,{:

middl hole.”

® Canwa
M3Ix10
TP Bind Screw

Tie Rod joinl

= M — 2 = Servo Saver
o ® @ i
1 i
i i
ot 0= =) g
| g
% 5. ® ) !
W ) - : Neutral (90° )
(= [View on the underside of the chassis]

When Lthe servo saver is set in neutral,
A should be equal to H,

—17— NO.3127



Eﬂ] INSTALLATION OF RESISTOR AND SWITCH

M2x4
Round Head Screw..l

(o
M3x 10

TF Himzl1 Screws,,.4

(e

M2Zx4
Round
llead Screw

@ Resistor

Hracket
(MMN—23)

The screws provided
~ with your radio
contraol set.

Switch Plate

©6) Switch Holder

(MX—-6)

: Switch
Resistor é "
(Blister) i P ‘
)
[]
@ 15
s
Eesistor Cover T
{ Blister)
@ Resistor Mount
(MX—B6)
s
=
i Rotary Speed Controll I Bk, “Connecti [ Resis
INSTALLATION OF SPEED 43 fotaes. 5o e fovany e S5 R
CONTROLLER © f
: ;
T H .!ﬁb‘-_ Red

Use the collar here which
has been attached on the
shock piston,

Max 10
Bound [lead
Scrows,. 2

= |

M3 Nuts...2

-~

[Connection of Motor Cord]

and while one to black one,

_‘;\‘}‘L _J;"’/ Red

Flug in the connectors, red one to red one,

aonc is yellow
in color,

m]NS’]‘ALLﬁTIOI’{ OF RECEIVER
@ Antenna Pipe (MX-3)

BEC conncclor

Plug in the conneclors of from Lhe swilch

the switch and servos,

FKeceiver

@ Double Sided Tape
(MX—5) =

\ [{oute the lead wire under the molor cord,

Pulting the cords
in order]

Bundle it tightly and
cut off the excess, .

i
drr

NO. 3127 —18—



EE] SPEED CONTROLLER LINKAGE | Stage 4 M26x12 TP Bind Screw—F

M2x12 Stage 1
TP Round Head B : = g
Screw...1 %S[T:nf}” the shaded on the servo M2x 19 /"'-*-
(i : TP Round Head s
M2, 6x6 _ Screw The screws pro-—
I'P Bind Screw .. / ; vided with your
Cm / / : radio control set.
M2 6x12 HHQ) =3 |
TP Bind Screw..l \ '/ ’

EELEE R RN

ﬂ::m Connect the control rod

M2.6 Washer (Black)..1| te the hole 14.5mm away
from the center, :

@ Speed

Controller :

(59 Speed (X —6) |
@5}:]—‘-: T Controller Rod F ’
inkage Collars,,2 Stage 2 MX-5)

{1D48¢ Ball End..I

O =

(1D4.8 ¢ Ball..| ; Adjustment of D (Do it by  ag4; - _—
: fimirkings : - justment of E (Loosen the
@ O : ;tl.]rt{:;':'r’mg the ball endin or o, fixing screws of the scrve,
£ : : and slide the serva to the front
Stage 32 w26x6 = : *.) or rear.) o
: TP Bind Screw : }

[Top View]
II the lines
dare ot
prallcl, make
Jit s0 by
bending

D
::*'1 : &)
] 1f the lines
@ =4r¢ not

prallel, make
it =0 by

bending Lhe

[Side View]
| %r I .z\ﬁé ]q

Fd

ETT 1T

By screwing it in, the length of
the control rod become shorter,
by screwing il out it becomes
longer.

LR LL IR R 1]

"f, S , ~~Parallel
@= The nothces should be aligned,
Low Midium

OPERATION
OF SPEED
CONTROLLER

EE] MOUNTING OF NI—CD BATTERY SEEEE o * Be careful that II'n“* lead wires and the control rods will not

rub against the speed captroller arm, (Bundle them together
Remove the Ni—Cd bailery pack with nylon strap (5) (G9 and keep them in a sale position.)
from the car when it is not in
opcration or being stored,

JTh
L

Stage 1

si— *Care should be taken that the strap
will not touch the servo saver ar the

controller,
)

B ONRE & NSRS ER e
a O m *
o .
= . For maximum performance, use a®
:h;gh performance battery, .
» I'he Kyosho 7.2V Sprint Battery !
G * SCR is recommended, .
‘-nfli‘;;lilgpflzimfc 1LLlaq'ﬂ:dur I E 71[{._-{_' : . No2310 -
CAldUeE O e decals i h *
' ="/ Secure the battery Ni—Cd Battery : i —1 .
; - ! 4 :,. ] | TI'. | »
Ni—Cd Stre /' to the holder (1B  Use the battery e '.,:E-!yﬂﬂsm .
fr..ll\;—;"ttmp by bundling them  pack which has . "lh“qir.] L;;-HL‘FEEEEJ :
Ll R together, been fully charged, | et ' 2

L N I N R RN

—19— NO. 3127



® CUTTING AND MOUNTING OF BODY

: . T} ing is I
EECL TTING OF BODY etailag (s Fode

® Cut ofl shaded area. Antenna Hole (5 ¢)
®# Finicsh the cut line with sander,

b, "
Q-‘;f:,'/ ::‘5'2-‘“\* (119) Body (Others)
The opening is for installing / T
the body, (5¢) o -~

4 " Cut off where
~=gear cover hits,

L]
*These special Lexan Scissors makos
irimming bodics a breeze and the,
ssander comes in handle for for -

Cut olf lor rear
shocks to be free.

finishing the rough edges. .
: No,1826 -
. & Round Cultt v .
: EEmE] |- sl %
" @ Sander N ek :
® & B & @ 4 @ B E S ESEE NS EEE SRR

scheme by masking a
portion wilth tape Lhen
removing the tape and
painting.

Painl the inside ol the

body to produce a smooth

looking outer finish,

4. Use your darker colors first
then the lighter colors, This
will prevent the darker
colors from bleeding through
the lighter colors,

Em PAINTING | KYOSHO :
Make the windows S Mi L T - .

1. Before painting. wash the with El'!cr micron lape o \ = « Micron Line lape | .
bod v w:'lpll.h nlel.ﬁ.rul detergent @nd paint the body in# | 1 - No. 1841 _L00mm :
lo remove any oil or dirt any color you like, , i & :}fu'tﬂ'll.z"'-!:-'?n-'m .
and rinse thoroughly with : :-?"":"m"i‘i""":'”"“ .
clean water, . .
2. ¥You can obtain a color . Color ;
L]

s White,Red, Yellow, | po—_ yd
s Green,Blue & ...j\_“.‘:—_*i_l'
« Black = ——,

@ & @ F & B B A & E S EAEEE BFA R R AR

Caolor L
d No 2230 :
« White,Red,Yellow, -
* Green Blue,Sky Blue)| ome
T Orange,Black,Violet,
* F.Pink,Yellow Green
« & F.Orange,

R W FE NS FEEEEEEEE NS WS SR W

o e

L]
[
L |
L]
-
L]
-
[ ]
-
L]
L]
L]
&

ASSEI‘»*IELT OF BODY AND APPLYING OF DECAL

Hints for Appling Decal]

Cut off the decals along Lhe Stage 2

cutout line with scissors,

Do not apply it abruptly., Convingce
|-}5._,]_-,|,3 Sided Tape vourself of the position by trying

(MX—=5) the decals with the backing paper

an.
Be carclul nol to have air bubbles
left, Try lo smeolh oul Lhe decal's
surface from the center to the
periphery,  (Particularly be caulious
with a large decal)

N

“Motor Cover |

@Huublc Sided
Tape

'Cut the tape edge

1o be fit with body

line.]

Place the cover to be
~_located within 35mm from
top of the side skirt,

NO.312TF



EE INSTALLATION OF BODY

Body Pins,. 2
(MX-=-12

OPTION

Use four pieces of the wing
collar Lo install the wing stay, 11 o)

L m £

® When installing the _
optional wing... ryod

M2.6x12

TF Bind Screws,. .d W :
||H'I'HI" i

M3x30 Bind Screw<l__

——

MIx30 Bind Screws..2

|I1rmuuu.'uumrr;uulrriud|llmimnm

Wing Collars,, 4

(MX—6)
® &
AHE LS4
CHECKING AND MAINTENANCE OF SPEED SETTING GUIDE (1) |
CONTROLLER , . - |
* Adjust the right and left shocks in such a way that both sides of

Check the following four points.(1) to (4), before running the :the front wheel will touch down the ground simultanevusly when

Car. i raising the front portion of the model and lowering it down

. . : Center Nut s gently, In the case the right and left side wheels dees not  land

[Checking Poinls] :at same time, the steerage of each wheel will differ.

(1) Check that the center nut and
the cord f(ixing nuls are
Lightened properly.

(2) When turning the rotor, Lhe
cords will hit the rotor or the
cenler nut and, as a result,
will force up a contact,

(3} Or the cord rubs against the

. body and pushes up a contact,,

(4) The speed control rod will hit a
cord fixing nut,

EmEREEE

Cord I"ixingx MNul ;

The cords must be
] kept alool from any
Conlact part.

; s

e
)

[Maintenance]

IE-‘:r_nm'n the center nul once in a
while and clean Lhe inside of the
controller,

* When vou notice the uneven 3 '
unni e Roller !
running of the motor, check all '
lour checking points (1) o () L rara '

listed above, I you find all in Speed Adiust L | : T HE TR
: ta ' e P Adjust it longer M : Adjust it shorterr. Make il
good condition, (In this case, Controll Rad : & Mithenal Shanbery; SRl oshorten longer
the surface of the controller The length {:f he
. e f

late mus v W W E A ' .
51::1:';1dcr:1htl:r,t;-t T S X | AR shock is shortened
b 3 . E (] | I | | |I
- S B oS .
3 { R e E ; [t become

The cords musl be - longer,
: Shock End

kept aleol from any
: Turn the shock end in or out for the adjustment,

part,

o} - NO. 3127




SETTING GUIDE (2)

Adjusiment of Suspension

€

Spring]
Adjust

e

it with the spring spacer,

[Adjustment of Hardness of Shock Action]
% Take the chart just as general indication,

\Y 3 - )

{}ﬁ' IEQS tl Yellow | Green |Yellow | Red Green Red
Piston

Hardness <}mdel Eﬂ{p

[Adjustment of Shock Qil and Spring]

With

Front ( With

less spring 1

Front ( With

With more spring
With
With

With
With

Rear (’ lighter shock

Hear (:

more spring

[Gear Ralios and Optional Molors]

lighter shock ail

heavier shock ol

heavier shock ol

ensian

Ltension

oil )
less spring tension

tension

== Nore traction

}—h-l.f.’ﬁ-ﬁ- Lraclion

J-r—@lli-:kc'.r steering response

:}—I—“ slower sleering response

Pinion Geare

14 15

16

17 18 19

Gear Ratio B.8

B.2

f.7

7.3 | 6.9 | 6.5 E.2

Proper Motor

l.e Mans Speed 240T
=PA 240WS

Le Mans 2405T, 112405

Le Mans 360GOLD

E NN NN EEEErATEE R R R AR RS R F AR RE R RE IR RE AR R FRI R A

TN R REREELEEE L LR E RS R]

SEEEsEEEEsARlAREEEE EEE

RS

FEFEEEEE

"Adjustment of Car Clearance]

(1} Adjustment of Front Clearance

(2) Adjustment of Rear Clearance

By screwing the M4 sel screw
in, the car clearance will be
lowered,

You can adjust it by shifting the connecting point of the

rcar shock end to the rear shock stay

* As illustrated above, you can adjust the car clearance,

Getting lower,

(B).

general idea is to have a low clearance on a good .
tractional road like a shortly moved lawn, and to set it

high on a slippery road.

The

PARTS LIST

Rey # Parts Name
@ Main Chassis
@ Knuckle Arm
@ Knuckle Arm
@ Center Gear
) Counter Gear
(® Final Pinion
M Pinion Gear (15T)

@® Front Drive Washer

@ Joint

@ Le Mans 2405T Motor
D Swing Shaft

i@ Front Wheel Shalt

% Rotary Speed Controller
(3 Resistor

¥ Resistor Cover

'E'f"n.[u'_ur Plale

I I'ront Shock Spring

ip lHear Shock Spring

I Front Shock Case

R
(L)

Key #

Parts Name
&% [Rear Wheel Shaflt

& Arm Bush (A)

& Arm Bus (B)

& King Pin

@2¢xl1 Pin

@ Center Gear Shaft

8 Counter Gear Shaft
g Bevel Shalt

@i Bevel Gear (A)

at Bevel Gear (I3

4 Main Gear

4¢ Differential Gear

@ O Ring (P'3)

4 8 ¢ Plain Dearing
@4 ¢ %8 Plain Bearing
@5 g x10 Plain Bearing
@ 10 ¢ x14 Plain DBearing
8 Tie Rod Joint

@D Torgue Rod

Q'i!rr Key it

Farts Namce

& Front Suspension Arm
B Cearbox (R)

§? Gearbox (L)

g8 Kear Suspension Arm (A)
1 Kear Suspension Arm (B)

W Suspension Arm Dracket
T Rear Shock (B)

@ Sus Arm End

® 58 ¢ Ball End (M)
i 3.8 ¢ Ball End (L)
i Hear Hub

@ Serve Mount

b Joint Arm (A)

@ Joint Arm (B}

% Saver Washer

L1 Speed Contraller Arm
¥ Shock Bush

2 Servo Stay (A)

¥ M4 Plastic MNui

e
h

Key #

Parts Name

$ Resistor Mount

B Wing Collar

® Bulk Head

@ Scrvo Saty (D)
@Humpm'

®& Bumper Arm

® Upper Deck Mount

® Linkage Collar

® Suspension Shaft (Short)

® Suspension Shaft (Medium)

@ Suspension Shaft (Long?
@ Front Tie Rod

® Upper Rod

@ ear Tie Rod

.58 ¢ Ball End (5)
W48 ¢ Ball Tnd

@ viz6 Pillow Ball (Black)
@ pivot

W58 ¢ Ball

Fa)

—_ =N ===~ 0NN R RN == e B

® I'ront Shock Shaft # Suspension Plate W M3 Plastic Nut W8 ¢ Ball

&) Pressure Top ® Upper Deck %8 Shock Spacer W48 ¢ Dall

® Shock Ring @ Steering Rod W Serve Saver ™ Battery Holder
8 E Ring (E2.35) 8 @ Spred Controller Rod 0 Saver Ring W Body

¥ Shock End 4 ® Gear Cover #% Saver Horn (F) W Tire

$ Spring Spacer 4 @ Motar Cord 1ser @ Saver lorn (LS) B ecal

@ Spring Holder 4 & Double Sided Tape 1 §¢ Saver lorn (85) @E Ring (E3) (Black)
@ Shock Cap 4 89 Strap 5) 3 §p Gearbox Halch @& Ring (F4)

g Shock Piston 4 ¢ Ni—Cad Strap 2 & Rear Drive Washer @ ook Pin

@ Rear Shock Casc 2 §i Antenna Pipe 1 & Front Shock Stay & Body Pin

& Rear Shock Shaft 2 §2 Resistor Bracket 1 & Rear Shock Stay (A ®Condenser

& Shock Oil (Green) 1 # Front Hub 2 ® Body Mount

& Wheel 4 ¢ Stabilizer Iind 2 # Switch Holder

NO. 3127

e




PURCHASABLE PARTS

You can purchase replacement optional parts for your kit,
All of the part identified by key number are usually not
available sin.gularl].f. but we offer these parls in convenient
parts "packs” which can be purchased separately, To figure
out which parts pack you need, find the key number for
that part whith the manual,

FOR YOUR KIT

Then consult out part pack guide below, When referring

te the parts you nced, always use the Parts Pack Number,
For cxample, if vou need a Center Gear (Kevy #4) ask

vour dealer for Kyosho Part Pack UM=1 {Gear Set},

23

No, Parts Name Key No. & Q'ty No, Parts Name Key No, & Qly
MA=1 | Bumper Sel g HEM BT x4 1916 | 5% X10 Plain Ec'aring@?":m
MA—2 [Front Sus, Arm Set| @@ @ x2 1918 | 8¢ x4 Plain Bearingd® @ x10
MA=3 |Rear Sus, Arm Set (@@ A @ @x2 sc—83 | Tie Rod Set =2
MA—4 | Gearbox Set ® = SD-79| Antenna Pipe X5

_ _ _ Ih @ 50 9 8% A0 5 08 60 6D EF—37|Strap (5) B X6
MA—5 | Servo Saver Set e

ML X4 X2 X6 EF—33| Ni—Cd Slrap i 26

MA—6 | Shock Stay Sct (ERIR RS Optional Parls
Ma—-7 | Molor Plate b 8 MAW-IT Stahilizer Front, Rear Stahilizer Set
Ma—8 | Main Chassis (1% 1 | OT—76 | Hard Final Pinion Gear need flat surface on the shafl
MA—9 | Tie Rod Plate &b 5% 03K 1 L M=—18 | Maintenance Kit rf:ﬁif““'“'”“ ity o0 ode i
Ma=10 | Upper Deck X1 Wx2z 1951 | Shock 00l Set (SALHD Soft, Midium, Hard
MA—11| Torque Rod Set ) a1 Yiscosity 1005C, 2005C x 1
e = e 1953 | Silicon Qil (8) (Same as 19518)
MA =13 | Linkage Set b 63 @b G w1 e X 2 1954 | Silicon Oil (M) ‘I:.-"qiit_l:;:iita}-q ﬂ%ﬂﬁf&j?fﬂﬁﬁx |
MA—14 | Body (Maxxum) i % 1 T : S Lk
MA=I15 | Decal WX _ Viscosity 5008C,B00SC x 1
MA—16| Sus Shaft St TYY T 1855 | Silicon Qil (H) (Same as 1951H)
MA—I17 | Wheel Set Wxa W—5003 | Adjusiable Shock (5) Easy adjusting
MA=—18 | Screw Set Screw, Nut Set W—5004 | Adjustable Shock (L) -
oT—3 | E Ring (E25) 5 X10 w—5021 | Low Profilc Wheel Silver Plate x 2
CB-72|E Ring (E3) x4 W—5022 | harrow Whisel . ¢
KC=20|E Ring (E4) x4 W—5032 | Low Profil Tire Soft Soft Dirt Tire x 2
1B 15 |Heary Specd Controller I« O T =51 | Vinion Gear (14T I pe.
1817 |Resistor Set 15W B @x o7-52 - {16T) &
EF—22| Hook Pin ® X5 - oT-s3| « (T ‘ |
1889 | Body Pin x5 UM—23 . (18T} ¢ '
UM=1 | Gear Set ORORT R TR S UM=—24 . 6T} * N - '
UM=5 | Gear Shaft Sct WH2 G UM=—25 - (20T) d
FD—37| Black Shock (8) T008GP2T 2 WA WD I X2 T x4 EF-103 | Racing Wire 4 ¢ Silicon Cord
FD-—38 | Black Shock (L) BOARNBRTRDR =2 x4 LM=—15 | Malor cocling Plate Cooling Plate (For Le T»‘Jan}
0T-4 | King Pin 3 X 4 1901 | Ball Bearing (56 x103 Exchange 48 plate Bearing 2pos.
OT=5 |Joint =2 1903 . (4% xX8)|ad . *
OT—6 | Swing Shaft fixz 1811 ¢ (89x14) |dgdy =« +
oT=18| Knuckle Arm @@ 1871 | Sponge Tirc ;'_ﬁ.j “|Wet—hard Surface Type
4:;1_1713-'[-nm Shaft i1 % 3 I 1883 | Frontier 1obby OQil] 30cc
':'T‘]'E?Illt'i'.'c' Viaitias @ % 4 1863 | Sponscr Sticker Decal Spenser Mark
t}T—:-.‘-i_:I’ini:m Gear (15T |@x1 1945 | Qil Spray spray Type Qil
o728 | Differential Set WX2 A0 a4 w—5001 | Pressure Shack (S)|Made with high guality
0T-20|0 Ring @ X0 W—5002 . (L .
0T-=32|2.8¢ all @ik =10 - Front Upper .-‘!]'[T:I.-[ﬁﬁ_ﬂ[_.;r'.{?.

- W=5005 | Special Rod St [tod,lkear Rod
07-3 | Lpper Rod Sct B @<z MHxA One touch Adjustment
oT-3%|2.6 lillow DBall il =10 W=5081 | Universal Swing Shaft 11,12 one picce made
07T-38| Silicon Grease 2 pes, W—5031 | Low Prafile Tire (Hard) | 2 pes,
0T—66 | Low Prafile Tire A xz w—o109 | Ball Differential Adjustable Differential
0T=79| Motor Cord M1 <ot W=0110 | Special Spur Gear | Use as set, |
BS—46| b8 ¢ Dall i x10 W—5085 | Hard Pinion Gear I{EEFJD of taking fine gear
1840 | Double Sided Tape | bx1 w—sops | (18T = 20T)
1 878 | Screw Coment (locktite) [ 2 pes W—0111 El;-cn.iul Counter Gear Reinforced type fnl'@
1914 |4 ¢ x8 Plain Bearing @}:]D- ....... ; -

NO. 3127



MAXXUMFF

EXPLODED VIEW

BAMA-T —

(3)0T-16~

@ Collars attached o o
shock piston, ~
s EMA1T MRS

| [“x

(03 MA-1
f@@ce-72

—
— = —
E——
-

— 24 -



Collars
attached
to shock
piston,

£

"'!-.
M
Y
[DMA-16 "'1:;:'-'-—
&

T
w0
=

Allention : s used when eplion front stabilizer is used, . is used when option
wing is installed QO is used when mini servo must be installed,

—The Super Hobby -

ODBEHO CORP [=]]
— 25 - NO. 3127



The Super Hobby

IKKYOSH

PIf FINEST RalEl) ¢ OWTHOE REDDEL S

‘This products is not to be sold in the United States, If vou have urchased Lhis ' ni ]
: iy : : - } 2 this product in the Un tale
please contact Tom Miller at Kyosho U.S.A. phone number (217) 35%-—35333 ¥ PR RSEALE,

PRINTED IN JAPAN
AFCLST



